

病名	レジメン名	抗がん剤	標準用量	投与日	期間
非 小 細 胞 肺 が ん	CDDP	CDDP	60 mg/m ²	Day1	21日
	CDDP+CPT-11	CDDP CPT-11	60 mg/m ² 60 mg/m ²	Day1 Day1,8,15	28日
	CDDP+PEM	CDDP PEM	75 mg/m ² 500 mg/m ²	Day1 Day1	21日
	CDDP+VNR	CDDP VNR	80 mg/m ² 25 mg/m ²	Day1 Day1,8	21日
	CDDP+GEM	CDDP GEM	80 mg/m ² 1000 mg/m ²	Day1 Day1,8,15	28日
	CDDP+DOC	CDDP DOC	80 mg/m ² 60 mg/m ²	Day1 Day1	21日
	CDDP+S-1	CDDP TS-1	60 mg/m ² 80 mg/m ²	Day1 Day1-14	28日
	(RT)CDDP+S-1	CDDP S-1	60 mg/m ² 80 mg/m ²	Day1 Day1-14	28日
	AMR+CDDP	AMR CDDP	30 mg/m ² 60 mg/m ²	Day1 Day1-3	21日
	CBDCA+PEM	CBDCA PEM	5 AUC 500 mg/m ²	Day1 Day1	21日
	CBDCA+S-1	CBDCA TS-1	5 AUC 80 mg/m ²	Day1 Day1-14	21日
	CBDCA+PTX	CBDCA PTX	6 AUC 200 mg/m ²	Day1 Day1	21日
	CBDCA+weekly PTX	CBDCA PTX	6 AUC 60 mg/m ²	Day1 Day1,8,15	28日
	CBDCA+PTX+BV	CBDCA PTX BV	6 AUC 200 mg/m ² 15 mg/kg	Day1 Day1 Day1	21日
	(RT)CBDCA+PTX	RT CBDCA PTX	2 AUC 40 mg/m ²	Day1,8,15,22,29,36 Day1,8,15,22,29,36	42日
	DOC	DOC	60 mg/m ²	Day1	21日
	weekly DOC	DOC	30 mg/m ²	Day1,8,15	28日
	CBDCA+weekly DOC	CBDCA DOC	5 AUC 30 mg/m ²	Day1 Day1,8,15	28日
	AMR	AMR	40 mg/m ²	Day1-3	21日
	weekly AMR	AMR	35 mg/m ²	Day1,8,15	28日
	BV	BV	15 mg/kg	Day1	21日
	CPT-11	CPT-11	100 mg/m ²	Day1,8,15	28日
	GEM	GEM	1000 mg/m ²	Day1,8,15	28日
	VNR	VNR	25 mg/m ²	Day1,8	21日
	nogitecan	nogitecan	1 mg/m ²	Day1-5	21日
	PEM	PEM	500 mg/m ²	Day1	21日
	CBDCA+DOC+BV	CBDCA DOC BV	6 AUC 60 mg/m ² 15 mg/kg	Day1 Day1 Day1	21日
	CBDCA+DOC	CBDCA DOC	5 AUC 60 mg/m ²	Day1 Day1	21日
	CBDCA+weekly Abraxane	CBDCA nab-PTX	6 AUC 100 mg/m ²	Day1 Day1,8,15	21日
	CBDCA+PEM+BV	CBDCA PEM BV	6 AUC 500 mg/m ² 15 mg/kg	Day1 Day1 Day1	21日
	PEM+BV	PEM BV	500 mg/m ² 15 mg/kg	Day1 Day1	21日
	BV+Erlotinib	BV Erlotinib	15 mg/kg 150 mg/Body	Day1 Day1-21	21日
	DOC+BV	DOC BV	50 mg/m ² 15 mg/kg	Day1 Day1	21日
	AMR	AMR	60 mg/m ²	Day1,8	21日
	ADOC	ADR CDDP VCR CYP	40 mg/m ² 50 mg/m ² 0.6 mg/m ² 700 mg/m ²	Day1 Day1 Day3 Day4	21日
	Nivolumab	Nivolumab	240 mg/Body	Day1	14日

病名	レジメン名	抗がん剤	標準用量	投与日	期間
非 小 細 胞 肺 が ん	CDDP+PEM+BV	CDDP PEM BV	50 mg/m ² 500 mg/m ² 15 mg/kg	Day1 Day1 Day1	21日
	DOC+RAM	DOC RAM	60 mg/m ² 10 mg/kg	Day1 Day1	21日
	Abraxane	ABR	100 mg/m ²	Day1,8,15	21日
	Pembrolizumab	Pembrolizumab	200 mg/Body	Day1	21日
	Atezolizumab	Atezolizumab	1200 mg/Body	Day1	21日
	Durvalumab	DurValumab	10 mg/kg	Day1	14日
	(RT)CBDCA	CBDCA	30 mg/m ²	Day1-5,8-12, 15-19,22-26	42日
	CBDCA+PTX+Pembro	CBDCA PTX Pembrolizumab	6 AUC 200 mg/m ² 200 mg/Body	Day1 Day1 Day1	21日
	CBDCA+wAbra+Pembro	CBDCA nab-PTX Pembrolizumab	6 AUC 100 mg/m ² 200 mg/Body	Day1 Day1,8,15 Day1	21日
	(RT)CDDP+DOC	CDDP DOC	40 mg/m ² 40 mg/m ²	Day1,8,29,36 Day1,8,29,36	42日
	CDDP+PEM+Pembro	CDDP PEM Pembrolizumab	75 mg/m ² 500 mg/m ² 200 mg/Body	Day1 Day1 Day1	21日
	CBDCA+PEM+Pembro	CBDCA PEM Pembrolizumab	5 AUC 500 mg/m ² 200 mg/Body	Day1 Day1 Day1	21日
	PEM+Pembro	PEM Pembrolizumab	500 mg/m ² 200 mg/Body	Day1 Day1	21日
	CBDCA+PEM+Pembro	CBDCA PEM Pembrolizumab	5 AUC 500 mg/m ² 200 mg/Body	Day1 Day1 Day1	21日
	PEM+Pembro	PEM Pembrolizumab	500 mg/m ² 200 mg/Body	Day1 Day1	21日
	CBDCA+PTX+BV+Atezo	CBDCA PTX BV Atezolizumab	6 AUC 200 mg/m ² 15 mg/kg 1200 mg/Body	Day1 Day1 Day1 Day1	21日
	BV+Atezo	BV Atezolizumab	15 mg/kg 1200 mg/Body	Day1 Day1	21日
	CBDCA+wAbra+Atezo	CBDCA nab-PTX Atezolizumab	6 AUC 100 mg/m ² 1200 mg/Body	Day1 Day1 Day1	21日
	Nivolumab(100クール目以降)	Nivolumab	240 mg/Body	Day1	14日
	Pembrolizumab(6週間隔)	Pembro	400 mg/Body	Day1	42日
	CBDCA+PEM+Atezo	CBDCA PEM Atezolizumab	5 AUC 500 mg/m ² 1200 mg/Body	Day1 Day1 Day1	21日
	CDDP+PEM+Atezo	CDDP PEM Atezolizumab	75 mg/m ² 500 mg/m ² 1200 mg/Body	Day1 Day1 Day1	21日
	PEM+Pembro	PEM Atezolizumab	500 mg/m ² 1200 mg/Body	Day1 Day1	21日
	Nivolumab	Nivolumab	480 mg/Body	Day1	28日
	Ipilimumab+Nivolumab (Nivo:2週間隔)	Ipilimumab	1 mg/kg	Day1	42日
		Nivolumab	240 mg/Body	Day1,15,29	
	Ipilimumab+Nivolumab (Nivo:3週間隔)	Ipilimumab	1 mg/kg	Day1	42日
		Nivolumab	360 mg/Body	Day1,22	
	CBDCA+wAbra +Durvalumab+Tremelimumab (1-4クール目)①	CBDCA nab-PTX DurValumab Tremelimumab	6 AUC 100 mg/m ² 1500 mg/Body 75 mg/Body	Day1 Day1 Day1 Day1	21日
	Durvalumab+Tremelimumab (化学療法+D+T療法の維持療法)②	DurValumab Tremelimumab	1500 mg/Body 75 mg/Body	Day1,29 Day1	56日
Durvalumab (化学療法+D+T療法の維持療法)③	DurValumab	1500 mg/Body	Day1	28日	

病名	レジメン名	抗がん剤	標準用量	投与日	期間
非小細胞肺癌	CDDP+GEM+Necitumumab	CDDP	75 mg/m ²	Day1	21日
		GEM	1250 mg/m ²	Day1,8	
		Necitumumab	800 mg/Body	Day1,8	
	Necitumumab	Necitumumab	800 mg/Body	Day1,8	21日
小細胞肺癌	Nogitecan	nogitecan	1 mg/m ²	Day1-5	21日
	CBDCA+ETP	CBDCA	5 AUC	Day1	21日
		VP-16	100 mg/m ²	Day1-3	
	NDP	CDGP	100 mg/m ²	Day1	28日
	CPT-11+GEM	CPT-11	150 mg/m ²	Day1,15	28日
		GEM	1000 mg/m ²	Day1.15	
	PE (CDDP+VP-16)	CDDP	80 mg/m ²	Day1	28日
		VP-16	100 mg/m ²	Day1-3	
	(RT)PE (CDDP+VP-16)	CDDP	80 mg/m ²	Day1	28日
		VP-16	100 mg/m ²	Day1-3	
		RT	1.5 × 2 Gy	Day2-6,8-12,15-19	
	CDDP+CPT-11	CDDP	60 mg/m ²	Day1	28日
		CPT-11	60 mg/m ²	Day1,8,15	
	AMR	AMR	40 mg/m ²	Day1-3	21日
	(RT)PE (CDDP+VP-16) ショートハイドレーション	CDDP	80 mg/m ²	Day1	28日
		VP-16	100 mg/m ²	Day1-3	
	RT	1.5 × 2 Gy	Day2-6,8-12,15-19		
PE (CDDP+VP-16) ショートハイドレーション	CDDP	80 mg/m ²	Day1	28日	
	VP-16	100 mg/m ²	Day1-3		
CPT-11	CPT-11	100 mg/m ²	Day1,8,15	28日	
CDDP+CPT-11 ショートハイドレーション	CDDP	60 mg/m ²	Day1	28日	
	CPT-11	60 mg/m ²	Day1,8,15		
CBDCA+VP-16+Atezo	CBDCA	5 AUC	Day1	21日	
	VP-16	100 mg/m ²	Day1-3		
	Atezolizumab	1200 mg/Body	Day1		
Atezolizumab	Atezolizumab	1200 mg/Body	Day1	21日	
CBDCA+VP-16+Atezo	CBDCA	5 AUC	Day1	21日	
	VP-16	100 mg/m ²	Day1-3		
	Durvalumab	1500 mg/Body	Day1		
CDDP+VP-16+Atezo	CDDP	80 mg/m ²	Day1	21日	
	VP-16	100 mg/m ²	Day1-3		
	Durvalumab	1500 mg/Body	Day1		
Durvalumab	Durvalumab	1500 mg/Body	Day1	28日	
悪性胸膜中皮腫	CDDP+PEM	CDDP	75 mg/m ²	Day1	21日
		PEM	500 mg/m ²	Day1	
	PEM	PEM	500 mg/m ²	Day1	21日
	Nivolumab	Nivolumab	240 mg/Body	Day1	14日
	Nivolumab	Nivolumab	480 mg/Body	Day1	28日
	Ipilimumab+Nivolumab (Nivo:2週間隔)	Ipilimumab	1 mg/kg	Day1	42日
		Nivolumab	240 mg/Body	Day1,15,29	
Ipilimumab+Nivolumab (Nivo:3週間隔)	Ipilimumab	1 mg/kg	Day1	42日	
	Nivolumab	360 mg/Body	Day1,22		
CBDCA+PEM	CBDCA	5 AUC	Day1	21日	
	PEM	500 mg/m ²	Day1		
胸腺癌	AMR+CBDCA	AMR	35 mg/m ²	Day1-3	21日
		CBDCA	4 AUC	Day1	